m 7-1/4™ (18smm) CTIRCULAR SAW Model S007NH

“ Model 5007NHK
IMPORTANT — To assure product SAFETY
and RELIABILITY, repairs, maintenance or 75
adjustments should be performed by 16
MAKITA Service Centers or other qualified 15
service organizations. Always use MAKITA 14
replacement parts. =\

WIRING DIAGRAM

switch| Y C
0] [©

Power supply cord

_._-—-—-—-'_‘—.L Field \—)
—_— = ; ;g
'}

B lac

08-00

Download from WwW.SomanuaIs.com. All Manuals Search And Download.



Part Qty. Part Qty.

Fig. No. Use Description Fig. No. Used Description

1 251644-1 1  H.F.H.BOLT M8x20 Holder6.5-13.5)

2 2242759 1 OUTERFLANGEA40 40 2659956 4 TAPPING SCREW4x18

3  224151-7 1 INNERFLANGE40 42 91127399 3 P.H. SCREW M5x50

4 9612014 1 RETAININGRING S-42 43 1810474 1 CARBONBRUSHCB-154 SET

5 266034-5 1 TAPPINGSCREWCT4x16 44 6436504 2 BRUSHHOLDERCap6.5-13.5

6 417290-2 1 LEVER 45 4217469 1 RUBBERCAP

7 3173745 1 SAFETYCOVER 46 941201-0 1 FLATWASHERS

8 231806-7 1 TENSIONSPRING4 47 941201-0 1 FLATWASHERS8

9 9111262 4 P.H. SCREW M4x16 48 3173753 1 ANGULARPLATE

10 316700-5 1 BEARINGBOX 49 2518582 1 SCREW M6x15

11 3240449 1 SPINDLE 50 2650758 1 P.H.SCREW M5

12 2112287 1 BALLBEARING6202DDW 51 26584556 1 C.S.N.BOLTM8x30

13 962153-2 1 RETAININGRINGR-35 52 2521038 1 H.LOCKNUTMS5-8

14 257064-7 1 RING15 53 2564428 1 SHOULDERPING-7

15  226532-1 1 HELICALGEAR39 54 344887-3 1 ANGULARGUIDE

16 212052-1 1 NEEDLEBEARING 1010 56 323990-3 1 STOPPERPIN

17 596216-8 1 FIELD ASS'Y 115V (Incl. 2 ea. 56 2661804 1 SCREW M5x12
654020-2 Ring Terminal & 57 417264-3 1 DIAL
654553-7 Connector 34137) 58 961017-7 1 STOPRINGE-3

18 266046-8 2 TAPPINGSCREW 5x50 59 3448970 1 LEVERPLATE

19 4172635 1 BAFFLEPLATE 60  344906-5 1 LOCKPLATE

20 2100054 1 BALLBEARING608DDW 61 9111084 1 P.H. SCREW M4x8

21 681625-5 1 INSULATIONWASHER 62 9314028 1 HEX.NUTMS8

22 516826-5 1 ARMATUREASS'Y 115V 63 912212-2 1 C.S.H. SCREW M5x12
(Incl. Fig. 20,21,35 & 38) 64 2661804 1 SCREW Mb5x12

23 9314028 1 HEX.NUTM8 65 2661804 1 SCREW Mb5x12

24 343458-3 1 LOCKPLATE 66 3448865 1 BASE

25 9111084 1 P.H.SCREW M4x8 67 9121079 2 C.S.H. SCREW M4x8

26 3448899 1 LEVERPLATE 68 151943-0 1 DEPTHGUIDECcp!I.

27 4217469 1 RUBBERCAP 69 417262-7 1 HANDLECOVER

28 9412010 1 FLATWASHERS 70 2659956 2 TAPPINGSCREWA4x18

29 2671132 1 FLATWASHER 12 71 6870524 1 STRAINRELIEF

30 2662494 1 C.S.N.BOLT M8x24 72 664463-0 1 CORD(2x14x8SJ)

32 25124741 1 P.H. SCREW M6x20 73 682564-2 1 CORDGUARD

33 2625026 1 RUBBER SLEEVE 6 74 6511623 1 SWITCH

34 152628-1 1 BLADE CASE cpl., 75 2136211 1 ORINGA46
(Incl. 213459-4 O Ring 32)

35 2111299 1 BALLBEARING6201DDW ACCESSORIES

36 233264-3 1 COMPRESSIONSPRINGS

37 344888-1 1 SHAFTLOCK 400 7820164 1 OFFSETWRENCH13

38 2400034 1 FANS8O 401  A-90445 1 7-1/4" SAW BLADE 24T

39 1526299 1 MOTORHOUSINGcpl,, 402 824592-3 1 PLASTICCARRYING CASE
(Incl. 2 ea.643660-1 Brush 403 191686-2 1 SAFETYGOGGLES

08-00

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

